
Modernization of local public services  
in the Republic of Moldova 

- Intervention area 2: Regional planning and programming -

Feasibility study  

for the project „Improving wastewater collection services 

in the town of Leova” 

Final report 

December 2015 



Published by: 

Deutsche Gesellschaft für  

Internationale Zusammenarbeit (GIZ) GmbH 

Registered offices: 

Bonn and Eschborn, Germany 

Friedrich-Ebert-Allee 40 

53113 Bonn, Germany 

T +49 228 44 60-0 

F +49 228 44 60-17 66 

Dag-Hammarskjöld-Weg 1-5 

65760 Eschborn, Germany 

T +49 61 96 79-0 

F +49 61 96 79-11 15 

E info@giz.de 

I www.giz.de 

Authors: 

Anatol Burciu, Angela Burlacu, Cristian Murariu, Daniel Wiltschnigg, David Toft, Diana Nastas, Diana Revenco, Friedrich Holzmann, 
[...]
Table 4-15:  Statistics on repairs made, 01 January - 31 December 2014 

No. Type of repair Repairs made 

1. Current repairs 241 

2. Capital repairs 0 

Source: JSC „Apa-Canal” Leova 

 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 58 

4.6 Wastewater system  

4.6.1 Wastewater system in the town of Leova  

About 4,812 domestic consumers out of 10,900 inhabitants from the town of Leova are 
connected to the centralised wastewater system, connection rate for wastewater ser-
vices is about 44%. 

The wastewater system in the town of Leova consists of separate sewerage networks, 
which is a system that collects and disposes through - two networks the domestic 
wastewater, industrial wastewater and storm water. The main facilities of the 
wastewater system in the town of Leova are the following: 

 Gravity and pressure sewerage networks; 

 Wastewater pumping stations (five (5) wastewater pumping stations (WWPS), of 
which one (1) is the main wastewater pumping station (MWWPS) and four (4) lo-
cal wastewater pumping stations (WWPS): two (2) wastewater pumping stations 
being in operation (WWPS-1 and WWPS–2) and two (2) wastewater pumping 
stations being under construction (WWPS-3 and WWPS–4)); 

 Wastewater treatment plant (WWTP).  

 

A scheme of wastewater system is presented in Figure 4-7. More detailed information 
about wastewater system in the town Leova is provided in Annex 11. 

The drainage area represents a defined territory, from which the wastewater is collect-
ed to a sewerage network. 

In the town of Leova, the collection of wastewater is carried out by gravity to three (3) 
wastewater pumping stations. 

The wastewater from the existing drainage area no.1 is collected by gravity to the main 
wastewater pumping station (MWWPS) located in the town‘s lower sector of Unirii 
street, and further pumped by pressure pipes to the wastewater treatment plant 
(WWTP) located in the town of Leova.  

The wastewater from public institution located in the Unirii street is collected by gravity 
to the local wastewater pumping station (WWPS-1), and further pumped by pressure 
pipes into gravity sewerage network of the existing drainage area no.1.  

The wastewater from the industrial area is collected by gravity to the local wastewater 
pumping station (WWPS-2) located in the Tighiceanului Street, and further pumped by 
pressure pipes to the WWTP located in the town of Leova. 

At time of the site visits conducted by GIZ/MLPS experts, the construction works of fol-
lowing facilities had been performed:  

 Gravity sewerage network designed for wastewater collection to the local 
wastewater pumping station (WWPS-3) under construction, further being pumped 
by pressure pipes into the gravity sewerage network of the existing drainage area 
no.1;  

 Gravity sewerage network designed for wastewater collection to the local 
wastewater pumping station (WWPS-4) under construction, further being pumped 
by pressure pipes into the gravity sewerage network of the existing drainage area 
no.1. 

 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 59 

Figure 4-7:  The scheme of wastewater system in the town of Leova 

 

Source: JSC „Apa-Canal” Leova, GIZ/MLPS 

 

4.6.1.1 Sewerage network  

The total length of gravity sewerage network is about 19,915 m. The main technical pa-
rameters of the gravity sewerage network are provided in Table 4-16. The total length 
of pressure sewerage network is about 4,300 m. The main technical parameters of the 
pressure sewerage network are provided in Table 4-17. 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 60 

Table 4-16:  Main technical parameters of gravity sewerage network 

No. Material 

Length (m) / diameter (mm) 
Length 

(m) 

Pipe 

age 

(years) 

Total 

length 

(m) 
100 160 200 250 300 400 500 

1. 

Asbes-

tos-

cement 

200  1,600     1,800 30 

19,915 2. Cast iron 300    2,100   2,400 20 

3. Ceramic   2,100 300 700 400  3,500 30 

4. PVC  8,995 2,020 400    11,415 6 

5. Concrete       800 800 20 

Source: Water Utility “Apa-Canal Leova” JSC 

 

Table 4-17:  Main technical parameters of pressure sewerage network 

No. Material 
Length (m) / diameter (mm) 

Length (m) 
Pipe age 

(years) 
Total length (m) 

160 100 300 

1. Steel  800 3,300 4,100 30 
4,300 

2. HDPE 200   200 6 

Source: JSC „Apa-Canal” Leova  

 

The sewerage network in the town of Leova is provided in Figure 4-7. More detailed in-
formation is provided in Annex 11.   



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 61 

Figure 4-8:  Sewerage network in the town of Leova 

 

Source: www.geportal.md, JSC „Apa-Canal” Leova, GIZ/MLPS 

 

4.6.1.2 Wastewater pumping stations  

The wastewater pumping stations are located in the lower part of drainage area, where 
the gravity collection is impossible because of the topography in the area. The tech-
nical parameters of the wastewater pumping stations and pumps are presented in Ta-
ble 4-18. 

http://www.geportal.md/


Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 62 

Table 4-18:  Technical parameters of pumping equipment 

No. 
PS name/ Loca-

tion 

Year 

of in-

stalla-

tion 

Year of 

rehabil-

itation 

Pump 

type 

Pump 

flow 

rate 

(m
3
/h) 

Head 

(m) 

Pump 

power 

(kW) 

Pump en-

ergy spe-

cific con-

sumption 

(kwh/m³) 

1. 
MWWPS, 
Unirii str. 

1990 2007 OMEGA 250 22.5 28 0.11 

2. 
WWPS-1, 
Unirii str. 

1985 2005 CD 16/25 16 25 7.5 0.46 

3. 
WWPS-2, 
Tighiceanului str. 

1990  CD 16/25 16 25 7.5 0.46 

Source: JSC „Apa-Canal” Leova 

 

At the moment feasibility study elaboration, the wastewater pumping stations are in a 
good condition, thus rehabilitation/ replacement is not required.  

Figure 4-9:  The wastewater pumping station WWPS-1 

 

Source: GIZ/MLPS 

 

4.6.1.3 Wastewater treatment plant 

The wastewater in the town of Leova, collected by pressure pipes in the contact cham-
ber located at main wastewater pumping station (MWWPS) is pumped to wastewater 
treatment plant (WWTP) located to the southeast from the town centre. The WWTP 
was brought into operation in 1990, with a design capacity of 4,700 m³/day. At present, 
the wastewater flow rate collected to the wastewater treatment plant is about 250 
m³/day. 

The wastewater treatment plant includes the following processes: mechanical treat-
ment, biological treatment, tertiary treatment and disinfection level.  

Gross solids and other constituents removal is carried out through screens, as a man-
datory operation to be performed at the inlet of the wastewater treatment plant. In the 
town of Leova, gross solids and other constituents removal is carried out through 
screens installed at the main wastewater pumping station (MWWPS). 

The technological scheme of wastewater treatment includes the following facilities: 

 Energy dissipater;  



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 63 

 Horizontal grit chambers (two (2) units);  

 Digester-settlers (two (2) units);  

 Active sludge aeration tanks (ASAT) (two (2) units);  

 Sludge drying beds (four (4) units);  

 Biological ponds (two (2) units); 

 Chlorination plant; and 

 Warehouse and workshop. 

 

The mechanical treatment or primary treatment is designed to remove suspended 
solids from wastewater by physical processes.  

The energy dissipater (or contact chamber) is designed to reduce the flow rate of 
pumped wastewater and the transition in gravity flow through open channels to treat-
ment facilities.  

The horizontal grit chambers are designed for removal of mineral particles bigger than 
0.2 mm from the wastewater, especially sand particles and particles considered non-
decayed. The technological scheme includes two (2) horizontal grit chambers, of which 
only one is in operation. 

The sand trapped sludge (dredged sludge) is non-decayed and it is subjected to de-
watering on the sludge drying beds, which are not foreseen in the technological 
scheme.  

The primary settlers are designed to gravity sedimentation of particles smaller than 0.2 
mm, especially of organic suspended solids. The technological scheme includes two 
(2) digester-settlers units, of which one is in operation. 

Figure 4-10:  Wastewater treatment plant. Energy dissipater. Digester-settlers 

 

Source: GIZ/MLPS 

 

Biological treatment or secondary treatment uses the biological activity of microor-
ganisms in order to oxidise and mineralise the organic matter from wastewater, which 
previously had been subjected to the primary treatment. The removal of organic matter 
dissolved in the wastewater is carried out by its absorption on the cell area, microor-
ganisms, especially bacteria. As a result, the new bacteria cells and so-called metabo-
lites (carbon dioxide, mineral salts) are formed.  

The technological scheme includes two (2) activated sludge aeration tanks (of which 
one (1) is into operation) in which the wastewater collected from digester-settlers is 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 64 

subjected to the intensive aeration. Through the blowers, the aeration system is de-
signed to ensure the necessary oxygen for aerobic micro flora of the active sludge aer-
ation tanks. In 2007, with the support of Czech Republic Government, the biological 
treatment unit was modernised, and namely the aeration process in active sludge aera-
tion tanks (the blower capacity being of 400 m³/day).  

The secondary settlers are designed to remove the grown microorganisms from 
wastewater, - (usually as a biological membrane) in the active sludge aeration tanks. 
Sedimented sludge is partially used for seeding aeration tanks with activated sludge, 
and the excess is stored on the sludge drying beds for dewatering, which aims to re-
duce humidity from 98% up to 70 – 80%. In the town of Leova, the secondary settlers 
and sludge drying beds located at the wastewater treatment plant have been out of op-
eration.  

Figure 4-11:  Wastewater Treatment Plant. Active sludge aeration tank. The blower 

  

Source: GIZ/MLPS 

 

The tertiary treatment includes biological ponds, which represents open underground 
basins. The functioning of biological ponds is based on microbial cultures (usually aer-
obic). The necessary oxygen for aerobic treatment process which occurs in ponds, is 
taken from wastewater, organic compounds (sulphates; nitrates), and the atmosphere 
as a result of algae photosynthesis in the pond. The treatment in the biological ponds is 
ensured due to long period of wastewater retention, which is enough for development 
of natural self-treatment processes. The photosynthesis process is the main mecha-
nism on which natural ponds are based. Regarding the design of ponds, their size de-
pends on the required treatment, wastewater quality, climatic conditions (particularly 
temperature and brightness) and the depth of the pond. In ponds with a depth of 1,0 m 
occurs also anaerobic processes, on the bottom sludge, producing offensive odours. 
The technological scheme includes two (2) biological ponds. 

The artificial biological treatments do not always ensure the elimination of all microbes, 
bacteria and pathogenic viruses. The disinfection level is foreseen to avoid the 
spread of infectious diseases at the wastewater discharge and it includes following 
units:  

 Chlorination plant, where the chlorine solution is dosed and prepared; 

 Mixing chamber of chlorine solution with treated wastewater; 

 Contact chamber. 

 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 65 

In the town of Leova, the existing facilities for wastewater treatment have a high degree 
of wear.  

Figure 4-12:  Wastewater treatment plant. Biological ponds 

 

Source: GIZ/MLPS 

 

According to obtained data, the quality of effluent wastewater does not comply to the 
current standards of the Republic of Moldova (Law no.950 of 25.11.2013 on Approval 
of the Regulations on the conditions of collection, treatment and wastewater evacuation 
into sewage and /or water bodies for rural and urban localities), and corresponding 
treatment, for following indicators: ammonia nitrogen (NH4+) and total phosphorus (P). 
Quality indicators of influent and effluent wastewater were presented by Water Utility 
―Apa-Canal Leova‖ JSC, as provided in Table 4-19. 

Table 4-19:  Wastewater quality indicators 

No. Indicator Unit 

Influent 

concen-

tration 

Effluent 

concen-

tration  

Maximum allowed 

concentration acc. 

to GD nr.950  

1. Hydrogen ion concentration (pH)  7 7.75 6.5 – 8.5 

2. Suspended solids mg/l 152 6 35.0 

3. 
Five days biochemical oxygen 
demand (BOD5) 

mgO2/l 70 17.6 25.0 

4. 
Chemical oxygen demand 
(COD) 

mgO2/l 392 86 125.0 

5. Ammonia Nitrogen (NH4+) mg/l 48.4 4.3 2.0 

6. Total phosphorus (P) mg/l 7.3 2.35 2.0 

7. 
Synthetical detergents biode-
gradable active anions 

mg/l - - 0.5 

Source: JSC „Apa-Canal” Leova 

 

The treated wastewater is discharged into the Prut River. The monthly volume of treat-
ed wastewater is provided in Table 4-20.  

Table 4-20:  Monthly volume of treated wastewater for 2014 

Month 
Monthly volume of treated wastewater 

(m
3
/month) 

January  5,616 

February 6,308 

March 5,664 

April 5,721 



Modernization of local public services, intervention area 2 

Feasibility study for the project „Improving wastewater collection services in the town of Leova‖ 66 

Month 
Monthly volume of treated wastewater 

(m
3
/month) 

May 5,916 

June 5,948 

July 6,305 

August 6,246 

September 6,728 

October 6,316 

November 6,626 

December 6,217 

Total 73,611 

Source: JSC „Apa-Canal” Leova 

 

4.6.2 Wastewater systems in Hanasenii Noi, Filipeni and Romanovca localities  

There are no centralised wastewater systems in the localities of Hanasenii Noi, Filipeni 
and Romanovca.  

4.7 Available pre-feasibility studies and technical documentation  

During the elaboration of this feasibility study, available studies, feasibility studies and 
existing technical designs have been consulted, as provided in Table 4-21. 

Table 4-21:  Available studies and technical documentation 

No.  Project Name Type of document 
Financing 

Agency 

1. 

Water supply feasibility study for town of Leova, 

with options on sanitation services, based on chap-

ter of WSS Socio-Economic Development Strategy, 

GIZ, 2014  

Feasibility study N.A. 

2. 

Water supply feasibility study for town of Leova, 

with options on sanitation services, based on chap-

ter of WSS Socio-Economic Development Strategy, 

GIZ, 2014 

Feasibility study N.A. 

3. 

Construction of masterly water transmission main 

Leova-Hanasenii Noi, Filipeni-Romanovca, rayon of 

Leova (2013)  

Implemented tech-

nical design 
NEF 

4. 
Sewerage construction in Hanasenii Noi locality, 

rayon of Leova, SDI―IPROCOM‖ (2014)  
Technical design  N.A. 

5. 
Water supply and sewerage providing in Hanasenii 

Noi locality, rayon of Leova, SDI―IPROCOM‖ (2014)  
Technical design  N.A. 

6. 

Water supply, collection and discharge of 

wastewater from Romanovca locality, rayon of Le-

ova, ―FLUXPROIECT‖ Ltd. (2014)  

Technical design  N.A. 

7 

Water transmission main and wastewater system 